
Spare parts list
Petrol drills and breakers

© 2007 Atlas Copco Construction Tools AB | No. 9800 0655 01a | 2007-01-10

COMBI & STANDARDCOBRA

COBRA COMBI

COBRA STANDARD
 





3

Cobra Combi & Standard

© 2007 Atlas Copco Construction Tools AB | No. 9800 0655 01a | 2007-01-10

Contents

Contents

Top cover / Front cover / Back cover COMBI & STANDARD . . . . . . . . . . . . . . . . . . . . . . . . .                         4

Hammer piston / Drill housing COMBI  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                          6

Hammer piston / Breaker housing STANDARD  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                   8

Cylinder COMBI & STANDARD . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                10

Crank Case COMBI & STANDARD . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                             12

Crank case cover COMBI & STANDARD . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                        14

Starter cover / Fuel tank COMBI & STANDARD  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                  16

Filter cassett COMBI & STANDARD . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                            18

Handle COMBI & STANDARD . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                 20

Assembly included COMBI & STANDARD  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                      22

Working Tools  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                             24

Optional equipment . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                         24

Gasket set 9234 0009 22 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                     25

Repair set (carburettor) 9234 0009 12 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                          25

Cross list  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                                 26



4

Cobra Combi & Standard

© 2007 Atlas Copco Construction Tools AB | No. 9800 0655 01a | 2007-01-10

Spare parts list

Top cover / Front cover / Back cover  
COMBI & STANDARD



�

Cobra Combi & Standard

© 2007 Atlas Copco Construction Tools AB | No. 9800 0655 01a | 2007-01-10

Spare parts list

No. Description Remark Quantity Ordering No.

(1-5) Top cover set 1 9234 0011 23
1 Top cover 1
(2-5) Decal set 1 9234 0011 21
2 Product label, "Atlas Copco" 1 9234 0008 13
3 Startinstruction label 1 9234 0008 08
4 Safety label Combi 1 9234 0008 10
4 Safety label Standard 1 9234 0011 30
5 Warning label 1 9234 0009 23
(6-8) Front cover set 1 9234 0011 24
6 Front cover 1
(7-8) Decal set 1 9234 0011 22
7 Product label Combi 1 9234 0008 12
7 Product label Standard 1 9234 0010 17
8 Electron distance label 1 9232 2216 80
(9-17) Back cover set 1 9234 0008 94
9 Back cover 1
10 Rope guide 1 9232 0905 30
11 Circlip 1 0335 1117 00
12 Label 1 9234 0009 09
(13-17) Hatch cover set 1 9234 0009 14
13 Hatch cover 1
14 Popnit 1 9232 0802 40
15 Rivet 1 9232 0802 30
16 Spring 1 9232 0406 30
17 Washer 1 9232 0309 80
18 Nut 16 9232 0207 50
19 Stud 12 9232 0116 60
20 Bracket 1 9234 0007 81
21 Bracket 1 9234 0007 79
22 Label 1
23 Label 1 9234 0008 93
24 Label 1 9234 0010 25



�

Cobra Combi & Standard

© 2007 Atlas Copco Construction Tools AB | No. 9800 0655 01a | 2007-01-10

Spare parts list

Hammer piston / Drill housing  
COMBI



�

Cobra Combi & Standard

© 2007 Atlas Copco Construction Tools AB | No. 9800 0655 01a | 2007-01-10

Spare parts list

No. Description Remark Quantity Ordering No.

(1-3) Hammer piston set 1 9232 2109 61
1 Hammer piston 1
(2a-3) Piston ring set 1 9232 2109 41
2a Piston ring 58.00x3.15 mm 2 9232 2106 70
3 Piston ring 90.00x3.15 mm 1 9232 2109 40
2b Piston ring 58.00x3.25 mm 2 9232 2106 90
2c Piston ring 58.00x3.45 mm 2 9232 2107 00
(4-5) Piston guide set 1 9232 2106 41
4 Piston guide 1
5 O-ring *)  99.10x2.40 mm 1 9232 1205 00
6 Ratchet housing 1 9232 1604 70
(7-9) Swing wheel set 1 9232 2106 21
7 Swing wheel 1
(8-9) Ret. roller set 1 9232 2102 91
8 Spring 6 9232 0406 50
9 Roller 6 9232 2102 90
10 Spacer 1 9232 1604 80
(11-13) Drill chuck set 22x108 mm 1 9232 1604 61
11 Drill chuck 1
(12-13) Collet set 22x108 mm 1 9232 1604 51
12 Collet 1
13 Gasket 22 mm 1 9232 1207 90
14 Drill housing 1 9232 1604 40
(15-17) Operating shaft set 1 9232 1604 92
15 Operating shaft 1
16 O-ring *)        27.1x1.6 mm 1 9232 1208 20
17 O-ring *)        17.1x1.6 mm 1 9232 1208 40
(18-19) Lock nut set 1 9232 0206 61
18 Lock nut 1
19 Screw MC6S 5X20 mm 1 9232 0113 00
(20-21) Palm grip set 1 9232 1605 11
20 Palm grip 1
21 Pin S4x16 mm 1 9232 0604 60
(22-25) Spring housing set 1 9232 1605 41
22 Spring housing 1
23 O-ring *)   12.1x1.6 mm 1 9232 1208 30
24 Spring 1 9232 0404 40
25 Plunger 1 9232 1300 40
26 Yoke spring 1 9232 0402 80
27 Lock pin 1 9232 0601 90
(28-30) Yoke bolt set 1 9232 1605 72
28 Yoke bolt 1
29 Spring 1 9232 0402 60
30 O-ring *)      15.3x2.4 mm 2 9232 1201 80
31 Drill yoke 1 9232 1605 50
32 Drill yoke nut 1 9232 1605 60
33 Lock ring *) 1 9232 0503 50

*)  Included in Gasket set 9234 0009 22



�

Cobra Combi & Standard

© 2007 Atlas Copco Construction Tools AB | No. 9800 0655 01a | 2007-01-10

Spare parts list

Hammer piston / Breaker housing  
STANDARD



�

Cobra Combi & Standard

© 2007 Atlas Copco Construction Tools AB | No. 9800 0655 01a | 2007-01-10

Spare parts list

No. Description Remark Quantity Ordering No.

(1-3) Hammer piston set 1 9232 2109 51
1 Hammer piston 1
(2a-3) Piston ring set 1 9232 2109 41
2a Piston ring 58.00x3.15 mm 2 9232 2106 70
3 Piston ring 90.00x3.15 mm 1 9232 2109 40
2b Piston ring 58.00x3.25 mm 2 9232 2106 90
2c Piston ring 58.00x3.45 mm 2 9232 2107 00
(4-5) Piston guide set 1 9232 2106 41
4 Piston guide 1
5 O-ring *)  99.10x2.40 mm 1 9232 1205 00
(6-15) Breaker housing set 1 9234 0011 34
6 Breaker housing 1
7 Inset socket 1 9234 0011 32
8 Gasket 22 mm 1 9232 1207 90
9 Yoke spring 1 9232 0402 80
10 Lock pin 1 9232 0601 90
11 Yoke 1 9232 1605 50
(12-14) York bolt set 1 9232 1605 72
12 Spring 1 9232 0402 60
13 Yoke bolt 1
14 O-ring 2 9232 1201 80
15 Yoke nut 1 9232 1605 60
16 Lock ring *) 1 9232 0503 50

*)  Included in Gasket set 9234 0009 22



10

Cobra Combi & Standard

© 2007 Atlas Copco Construction Tools AB | No. 9800 0655 01a | 2007-01-10

Spare parts list

Cylinder  
COMBI & STANDARD



11

Cobra Combi & Standard

© 2007 Atlas Copco Construction Tools AB | No. 9800 0655 01a | 2007-01-10

Spare parts list

No. Description Remark Quantity Ordering No.

(1-5) Cylinder set From serial no. KAL 497 1 9234 0010 32
1 Cylinder 1
2 Stud bolt M6x25 mm  fos 2 9232 0116 50
3 Thread insert Helicoil M5x0.8x10 mm 2 9232 1808 70
4 Thread insert Helicoil M14x1.25x12 mm 1 9232 1802 40
5 Thread insert Helicoil M16x1.25x8 mm 1 9232 1808 80
6 Gasket *) From serial no. KAL 497 1 9232 1202 50
7 Muffler 1 9234 0007 64
8 Screw M5x14 mm 2 9232 0116 40
9 Nut M6. DIN 6927 2 9232 0207 50
10 Gasket *) 1 9232 1214 20
11 Clamp 1 9234 0008 01
12 Clamp 1 9234 0008 02
(13-16) Valve body set 1 9232 1902 52
13 Valve body 1
14 Screw M5x14 mm 4 9232 0116 40
15 Spring 1 9232 0401 90
16 Valve washer 1 9232 1900 40
(17-18) Rubber hose set 1 9232 1401 31
17 Rubber hose 1
18 Lock ring *) 2 9232 0503 50
(19-22) Valve body set 1 9232 1902 92
19 Valve body 1
20 Screw M5x14 mm 4 9232 0116 40
21 Spring 1 9232 0401 90
22 Valve washer 1 9232 1900 40
23 Rubber hose 1 9232 1408 20
24 Spark plug  Bosch WR7AC 1 9234 0009 04
25 Cleaning needle set 1 9232 1802 11
26 Gas duct valve 1 9232 1900 51
27 Tube 1 9232 1401 40

*)  Included in Gasket set 9234 0009 22



12

Cobra Combi & Standard

© 2007 Atlas Copco Construction Tools AB | No. 9800 0655 01a | 2007-01-10

Spare parts list

Crank Case  
COMBI & STANDARD



13

Cobra Combi & Standard

© 2007 Atlas Copco Construction Tools AB | No. 9800 0655 01a | 2007-01-10

Spare parts list

No. Description Remark Quantity Ordering No.

(1-5) Crank case set 1 9234 0011 10
1 Crank case 1
2 Stud 7 9232 0116 80
3 Stud 22 9232 0116 60
4 Stud 4 9232 0116 20
5 Stud 2 9232 0116 70
(6-10) Engine piston set 1 9232 2204 21
6 Engine piston 1
7 Piston ring 1 9232 2204 00
8 Piston ring 2 9232 2203 80
9 Piston pin 1 9232 2204 10
10 Lock ring 2 9232 0501 10
(11-13) Crank shaft set 1 9232 2214 12
11 Crank shaft 1
12 Needle bearing 1 9232 1000 70
13 Key 1 9232 2214 20
14 Spring washer 2 9232 0308 40
15 Nut 2 9232 0206 10
16 Draw bolt 2 9232 0111 60
17 Dome nut 2 9232 0206 00
18 CE data plate 1
19 Rivet 2
20 Side handle 1 9234 0007 98
21 Gasket *) 1 9232 1202 60
22 Retainer ring 2 9232 1200 70
(23-24) Needle bearing set 1 9232 1003 02
23 Needle bearing 2
24 Spacer 2 9232 1003 10
25 Nut 15 9232 0207 50

*)  Included in Gasket set 9234 0009 22



14

Cobra Combi & Standard

© 2007 Atlas Copco Construction Tools AB | No. 9800 0655 01a | 2007-01-10

Spare parts list

Crank case cover  
COMBI & STANDARD



15

Cobra Combi & Standard

© 2007 Atlas Copco Construction Tools AB | No. 9800 0655 01a | 2007-01-10

Spare parts list

No. Description Remark Quantity Ordering No.

(1-9) Cover set 1 9234 0008 53
1 Cover 1
2 Screw 4 9232 0115 40
3 Bushing 1 9232 0903 40
4 Needle bearing 1
5 Disk 1 9232 1003 10
6 Spark plug cap 1 9232 2606 60
(7-9) Electronic unit set 1 9234 0008 71
7 Electronic unit 1
8 Protection hose 1 9232 2304 60
9 Coupling sleeve 1
(10-12) Induction coil set 1 9232 2609 01
10 Screw 2 9232 0115 40
11 Spark plug cap 1 9232 2606 60
12 Induction coil 1
13 Gasket 1 9232 1202 60
14 Spark plug 1 9234 0009 04
(15-17) Flywheel set 1 9232 2213 51
15 Flywheel 1
16 Nut 1 9232 0208 10
17 Lock ring 1 9232 0504 20
18 Socket 1 9232 1214 90



16

Cobra Combi & Standard

© 2007 Atlas Copco Construction Tools AB | No. 9800 0655 01a | 2007-01-10

Spare parts list

Starter cover / Fuel tank  
COMBI & STANDARD



17

Cobra Combi & Standard

© 2007 Atlas Copco Construction Tools AB | No. 9800 0655 01a | 2007-01-10

Spare parts list

No. Description Remark Quantity Ordering No.

(1-3) Starter cover set 1 9234 0008 42
1 Starter cover 1
(2-3) Screw cap set 1 9234 0008 52
2 Screw cap 1
3 O-ring *) 1 9232 1213 90
4 Wearing washer 1 9232 2406 40
(5) Starter spring set 1 9232 2407 71
5 Starter spring cassette 1
(6-7) Starter pulley set 1 9232 2405 01
6 Starter pulley 1
7 Needle bearing 1 9232 1003 80
(8-9) Starter rope set 1 9234 0009 00
8 Starter rope 1 9232 2405 10
9 Starter handle 1 9234 0000 45
(10-13) One-way clutch set 1 9232 2401 01
10 One-way clutch 1
11 Snap ring 1 9232 0501 20
12 Ball 4 9232 1300 20
13 Stop screw 1 9232 0104 30
(14-17) Fuel tank set 1 9234 0007 90
14 Fuel tank 1
15 Fuel tube 1
16 Fuel filter 1 9234 0008 89
17 Fuel tank cap set 1 9234 0006 38
18 Bolt 3 9232 0115 30
19 Center tube 1 9232 2406 10
20 Retainer ring 1 9232 1202 90

*)  Included in Gasket set 9234 0009 22



18

Cobra Combi & Standard

© 2007 Atlas Copco Construction Tools AB | No. 9800 0655 01a | 2007-01-10

Spare parts list

Filter cassett  
COMBI & STANDARD



19

Cobra Combi & Standard

© 2007 Atlas Copco Construction Tools AB | No. 9800 0655 01a | 2007-01-10

Spare parts list

No. Description Remark Quantity Ordering No.

1 Air filter 1 9234 0001 36
2 Nut 2 9232 0208 80
3 Plate 1 9234 0000 63
(4-6) Filter Cassette set 1 9234 0007 77
4 Filter Cassette 1
5 Choke Handle 1 9234 0007 68
6 Choke Arm 1 9234 0010 30
7 Gasket 1 9234 0001 37
8 Carburettor 1 9234 0008 03
9 Stud 2 9234 0001 80
10 Hose 1 9234 0008 87
11 Screw 6 9232 0118 80
12 Reed Valve 1 9234 0007 65
13 Wire Attachment 1 9234 0008 04
14 Distans 1 9234 0009 17
15 Hose-clamp 2 9234 0009 21



20

Cobra Combi & Standard

© 2007 Atlas Copco Construction Tools AB | No. 9800 0655 01a | 2007-01-10

Spare parts list

Handle  
COMBI & STANDARD


